
ASSEMBLY INSTRUCTIONS 

IMPORTANT – READ CAREFULLY – RETAIN THESE INSTRUCTION FOR FUTURE REFERENCE. 

PLEASE READ this sheet prior to assembly to familiarize yourself with the various stage of construction. Do Not 

destroy any of the packing until you are certain that you have all the necessary parts for assembly.  

CAUTION: There are small components used in the construction of this unit. These loose items should be kept away 

from young children whilst assembling your unit to avoid the danger of choking hazards. 

 

ZARA 4POSTER BED 4FT6  

Product Dimension: W1435*L2000*H2000MM 

INFORMATION:  

 Due to the size of this product, we recommend that is assembled in the room intended for use. 
 When you are ready to start, make sure that you have the right tools, plenty of space and clean, dry area for 

assembly. 

 Unwrap all packaging materials and place each component on top of the carton box or on a clean floor to prevent 

from scratching. 

 Check the pack and make sure you have all the parts listed. 

 Tools are not included unless specified in the parts list. 

 Ensure that this product is fully assembled as illustrated before use. 

 Please keep the assembly instruction for future reference. 

 If for any reason you need to return this item, you must return in original packaging. Please be note that assembled 

items cannot be returned. 

WARNING: 

 Always follow the manufacturer’s instruction. 

 Always lift the bed with two people to reposition. 

 This product should only be used on firm, level ground. 

 If this bed is placed on a non-carpeted floor, you must place some protection under all legs to stop the bed frame 

from moving. If this is not adhered to there is no guarantee if the bed frame collapses. 

 Keep small parts out of reach of children. 

 Do Not use power tools to construct this product. 

 Do Not tighten screw until the product is fully assembled. 

 Do Not exposed this product to dripping or splashing, rain or areas with heavy moisture. 

 Do Not place this product in direct sunlight, open flames such as candles or heat, such as radiators. Keep away from 

temperature over 35°c. 

 DO NOT push the bed frame as this will damage the legs. 

 Ensure all screws or bolts are tighten and inspect regularly. 

CARE INFORMATION  

 Never use scoured, abrasives or chemical cleaners. 

 To clean wipe with a damp sponge and warm soapy water. Do Not use solvent-based cleaners or detergents as they 

can bleach or damage the product. 

 

 

 

Page 1 of 8 



 

PART LIST 
NO DESCRIPTION QTY  CTN 

1 HEADBOARD POST - LEFT 1 1 

2 HEADBOARD POST - RIGHT 1 1 

3 FOOTEND POST - LEFT 1 1 

4 FOOTEND POST - RIGHT 1 1 

5 SIDE PANEL 2 2 

6 HEADBOARD & FOOTEN BOTTOM PANEL 4 3 

7 TOP FRAME RAIL 2 3 

8 TOP SIDE RAIL 2 2 

9 CENTER RAIL 2 2 

10 SUPPORT LEGS 4 2 

11 BED SLATS  16 3 

HARDWARE LIST 
ITEM DESCRIPTION   QTY 

A BOLT - M6 x 100MM 
 

24 

B CROSS BARREL NUT - Ø 10.5 x 16MM 
 

24 

C WOOD DOWEL - Ø 10 x 30MM 
 

28 

D BOLT - M6 x 50MM 
 

4 

E ALLEN KEY 
 

1 

F SCREW - M4 x 32MM 
 

8 

G ADJUSTABLE LEGS - M6 x 23MM 
 

4 

 

Page 2 of 8 



Page 3 of 8

Step 1

Step 2

4

Ø10x30mm

C

28

28x

C

C

C

C

C

C

C

C

C

C

C

6 x4

8 x2

7 x2

5 x2

4

M6x100mm
A

B
Ø10.5x16mm

4mm
1

E

2

E

A

B

E

A

B

6

6

6

7

80%

80%

Label number



E

Page 4 of 8

4
M6x100mm

A

4

B

Ø10.5x16mm

4mm

1

Step 3

Step 4

2

7

1

E

E

A

A

B

B

4

7

6

E

E

A

A

B

B

E

2
M6x100mm

A

2

B

Ø10.5x16mm

4mm

1

80%

80%

80%

80%

Label number

Label number



E

Page 5 of 8

2
M6x100mm

A

2

B

Ø10.5x16mm

4mm

1

Step 5

Step 6

4

7

3

E

E

A

A

B

B

E

4
M6x100mm

A

4

B

Ø10.5x16mm

4mm

1

5

5

1

2

E

A

B

7

80%

80%

80%

Label number



E

Page 6 of 8

2
M6x100mm

A

2

B

Ø10.5x16mm

4mm

1

Step 7

E

6
M6x100mm

A

6

B

Ø10.5x16mm

4mm

1

Step 8

E

A

B

8

8

5

5

1

2

7

6

6

6

E

A

A

A

E

B

B

B

80%

80%

80%

5

5

7

6

6

6

8

8

6

1

7

6

3

4

2



M4x32mm

F

8

F

Page 7 of 8

Step 9

G

4
M6x50mm

D

1

E

4mm

M6x23mm 4

Step 10

100%

Bottom

Bottom

9

10

10

10

10

9

11

11

D

E

G

11

11

F

F

F

F

F

F

F

F



Page 8 of 8

Step 11

100%

100%


	Sheets and Views
	Model

	Sheets and Views
	Model

	Sheets and Views
	Model

	Sheets and Views
	Model

	Sheets and Views
	Model

	Sheets and Views
	Model


